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LTE Band 38
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LTE Band 38

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM
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TL 1 2,5927622 GHz 11.70 dBm oOce Bw 4.495504496 MHz T1 1 2.5827622 GHz 9,99 dBm Occ Bw 4.505494505 MHz
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LTE Band 38
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
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ML T 2.597008 GHz 17.36 dbm ML 2.536378 GHz 16.22 dem
TL 1 2,5683167 GHz 10.07 dBm Occ Bw 13.426573427 MHz T 1 2.5882567 GHz 10.69 dBm Occ Bw 13.516483516 MHz
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Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2600395 GHz 16.98 dBm ML 1 2.530405 GHz 14.53 dBm
TL 1 2,5660839 GHz 10.32 dBm Oce Bw 17.942057942 MHz T 1 2.5860889 GHz .58 dBm Oce Bw 17.902097902 MHz
T2 i 2604031 GHz 12.47 dém T2 i 2.603891 GHz 10.58 dém
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.593492 GHz 15.94 dbm ML 1 2.53436 Ghz 18.97 dem
TL 1 2,5927423 GHz 10.74 dBm Occ Bw 4,495504496 MHz T 1 2.5004845 GHz 9,93 dBm Occ Bw 9050949051 MHz
T2 i 25972378 GHz 9.37 dém T2 i 2.5895385 GHz 11.85 dém
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FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 38

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

o o
.00 dBm  Offset 13,20 db @ RBW 300 khz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 16.40 dBm Mi[1] 15.60 dBm
o . 2.5926920 GHz - . 2.5996810 GHz
. Oce Bw . 13.396603397 MHz Oce By 17.862137862 MHz
o ol oot gt b P g A o ayporbph uw.ﬁml‘ ety g MU
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II AN 2 bbbl i o L il
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Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.592602 GHz 16.40 dBm ML 1 2.533801 GHz 15.60 dBm
TL 1 2,5683167 GHz 8.42 dBm Oce Bw 13.396603397 MHz T 1 2.5860889 GHz 11,33 dém Oce Bw 17.882137862 MHz
T2 i 26017133 GHz 10.00 dém T2 i 2.603851 GHz 9,43 dém
L JU ] - L JU ] )

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum vy vy
Ref Level 30.00 GBm  Offset 1320 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.35 dBm Mi[1] 15.50 dBm
2 2.59697800 GHZ, - o 2.5964590 GHz
oce By 1 1.495504496 MHz yocc B 9.110869111 MHz
- PN P oy e afNTE o 1y Fot g My st ot o it Pt
v R i |
o ¢ t 0 dés f I
\ J L
10 d - ”l 104 |
[ W b Wb |
AT h t .uﬂ'} 728 e T s g
v T i A Rt L
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CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.596978 GHz 13.35 dbm ML 1 2.5396459 GHz 15.50 dem
TL 1 2,5927522 GHz .39 dBm Occ Bw 4.495504496 MHz T 1 25004845 GHz 5,97 dbm Occ Bw 9.110889111 MHz
T2 i 25972478 GHz 7.67 dém T2 i 2.5505854 GHz 10.35 dém
L JU ] - L JU ] -
Spectrum im
Ref Level 30.00 GBm  Offset 1320 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.76 dBm Mi[1] 12.56 dBm
2 2.5901750 GHz - 2.5973980 GHz
occ Bw 13.486513487 MHZ 11 oce Bw 17.942057942 MHz
wd WTINTIE SRPRSPITIN IR0 JY 1Y 10 d A N P 2
it ‘q, e oy e
o 0 dés . \
‘ \
-1od | 10 d ‘
n . HUA‘WIL o NLJJI )
M A gl g L by
iy sl i s \{?.Lm)n,, Lk ) ey
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.590175 GHz 13.76 dbm ML 1 2.537398 GHz 12.56 dBm
TL 1 2,5682867 GHz 6.98 dbm Occ Bw 13.486513487 MHz T 1 2.586009 GHz 9,64 dBm Occ Bw 17.942057942 MHz
T2 i 2 6017732 GHz 9.95 dém T2 i 2.603851 GHz 6,89 dem
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Conducted Band Edge

LTE Band 38 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I ] o
spectrum || spectrum m
Ref Level 30.00 dBm  Offset 17.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GliNEKARS_ PAES
20 abipe_§PURIOUS LINE ABS I 20 hife pumﬁ IS_LINE_ABS PASS
10 dBm “k 10 dBm ‘
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-10 dBm - ‘ -10 dBm J
SPURIDUS_LINE_ABS -20 dem I
30 dem _30 dem
sk uodiia il dicuet e
-50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | ___Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 Gz 2.554 GHz 1.000 MHz 256344 GH2 -31.97 dBm -6.97 d& 2.615 Gz 2.620 GHz 100.000 kHz 2.61968 GHZ 23.21 dBm -6.79 db
2,664 GHz 2,565 GHz 1,000 MHz 2,56458 GHz -28.72 dém -15.72 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -11.03 dBm -1.03 de
2.565 Gz 2.569 GHz 1.000 MHz 2.56882 GHz -18.55 dém -8.55 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62108 GHz -18.43 dBm -8.43 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -12.74 dBm -2.74 dB 2 525 GHe 2 626 G 1,000 Mz 2 62529 oHe ~30.43 dom 17 43 de
2570 GHz ZoTe e SO0.000 kHz 257033 GHz 23.09 dBm -6.9. db 2.626 GHz 2.645 GHz 1,000 MHz 2.62600 GHz -31.23 dam -6.23 dB

]" 1

19:18:37

2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] m
Spectrum :E' Spectrum Y
Ref Level 30.00 dBm _ Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dm  Offset 17.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS [ SPURIOGEGHEEKAES_ PAES
20 abipe_§PURIOUS LINE ABS A o0 dhipe_$PURIOUS LINE ABS PAES
10 dBm 10d8m
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-30 dBm W’ -30 dBm
oy okl J.hwwu 40 dBm %W“ T .
50 derm: 50 dem
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Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Range Low RangeUp | RBW | _Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.50389 GHz -31.29 dBm -6.29 dB 2.615 Gz 2.620 GHz 100.000 kHz 2.61736 GHZ ©.50 dBm -21.41 0B
2,664 GHz 2.565 GHz 1,000 MHz 2,56455 GHz -27.82 dém -14.82 d& 2,620 GHz 2,621 GHz 100,000 kHz 2,62000 GHz -20.23 dBm -10.23 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -21.84 dBm -11.84 de 2.621 GHz 2.625 GHz 1.000 MHz 2.62112 GHz -20.87 dbm -10.87 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -20.06 dBm -10.06 d& 2.625 GHz 2 828 Ghe 1,000 MHz 2 62509 CHe 28 09 dBm 1509 de
S0 GHz 2.575 GHz 100.000 kHz 2.57068 GHz 8.52 dém -21.46 d8 2.626 GHz 2.645 GHz 1.000 MHz 2.62651 GHz -30.69 dBm -5.69 dg
T
Il Il ]
Date:r 2 19:21:22 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

I ] o
spectrum :E' Spectrum m
Ref Level 30.00 dBm  Offset 17.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 Gz 2.564 GHz 1.000 MHz SSes36 GH2 -30.99 dBm -5.99 d& 2.615 Gz 2.620 GHz 100.000 kHz 2.61968 GHZ 22.82 dBm -7.18 dB
2,664 GHz 2.565 GHz 1,000 MHz 256488 GHz -28.68 dém -15.63 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -12.45 dBm -2.45 dB
2.565 Gz 2.568 GHz 1.000 MHz 2.56885 GHz -21.36 dém -11.36 d 2,621 GHz 2.625 GHz 1,000 MHz 2,62110 GHz -18.92 dbm -8.52 da
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -13,57 dBm -3.57 dB 2 525 GHe 2 828 Ghe 1,000 Mz 2 62545 OHe 3081 dom 1781 db
2.570 GHz 2.575 GHz 100,000 kHz 2.57032 GHz 22,43 dBm -7.57 d& 5 86 GHz 5 645 GHs 1000 M2 5 eo638 oHa 163 e s de
T - - - - .
)i g il ]
19:20:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
pectru :E' Spectrum Y
Ref Level 30.00 dBm _ Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHE GLNEKABS_ PAES
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ode ] dem 1'\
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| x £ ik b L 40 dBm bl } P—
50 dem -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[Start 2.615 GHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 GHz 2.564 GHz 1.000 tiHz 2.50379 GHz -30.87 dBm -5.67 dB 2.615 Gz 2.620 GHz 100.000 kHz 2.61838 GHZ 7.68 dBm -22.92 dB
2,564 GHz 2.565 GHz 1,000 MHz 256489 GHz -20.09 dém -16.09 d& 2,620 GHz 2,621 GHz 100,000 kHz 262001 GHz -19.29 dBm -9.20 d8
2.565 GHz 2.569 GHz 1.000 MHz 256882 GHz -20.93 dBm -10.93 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62127 GHz -20.06 dBm -10.06 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56995 GHz -21,09 dém -11.09 dB 2.625 GHz 2 828 Ghe 1,000 MHz 22515 CHe 28,70 dBm Cis70de
2.570 GHz 2.575 GHz 100,000 kHz 2.57341 GHz 7.32 dBm -22.68 dB 5 526 CHz 5 645 GHs 1000 MHz S enea7 CHe 3122 dBm .22 B
i Y

D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38 /5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

I ] o
Spectrur || spectrum m
Ref Level 30.00 dBm  Offset 17.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs |
2.545 Gz 2.554 GHz 1.000 MHz 2 56257 GH2 -32.55 dBm -7.55 d8 2.615 Gz 2.620 GHz 100.000 kHz 2.61067 GHz 21.78 dBm -8.22 dé
2,664 GHz 2,565 GHz 1,000 MHz 2,56495 GHz -28.34 dém -15.34 d 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -14.23 dBm -4.20 d8
2.565 GHz 2.569 GHz 1.000 MHz 256668 GHz -19.35 dBm -9.35 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62121 GHz -20.96 dBm -10.96 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -13.82 dBm -3.62 dB 2 525 GHe 2 626 G 1,000 Mz 2 62505 oHe ~30.58 dom 17 es de
2570 GHz ZoTe e SO0.000 kHz .ET03% GHZ 21.51 d8m -6.43 db 2.626 GHz 2.645 GHz 1,000 MHz 2.62675 GHz -33.25 dim -8.25 dB
Y
1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] m
yectrur || spectrum Y
Ref Level 30.00 dBm  Offset 17.20 db Mode Auto Sweep Ref Level 30,00 dm  Offset 17.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck [ SPURIOGEGHEEKAES_ PAES
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-50 dBm -50 dBm
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Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[Start 2.615 GHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.50390 GHz -31.93 dBm -6.93 dB 2.615 Gz 2.620 GHz 100.000 kHz 2.61718 GHZ 7.65 dBm -22.35 0B
2,664 GHz 2.565 GHz 1,000 MHz 2,56499 GHz -28.07 dBm -15.07 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -20.50 dBm -10.50 dB
2.565 GHz 2.569 GHz 1.000 MHz 256895 GHz -19.99 dbm -9.99 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -20.33 dBm -10.33 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -21.25 dBm -11.25 d& 525 GHe 2 828 Ghe 1,000 MHz D 62518 CHe 2811 dBm is11de
S0 GHz 2.575 GHz 100.000 kHz 2.57331 GHz 7.22 dém -22.78 d8 2.626 GHz 2.645 GHz 1.000 MHz 2.62603 GHz -30.78 dBm -5.78 de
T
Il i 1 b oa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38 /5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

I ] m
Spectrur || spectrum m
Ref Level 30.00 dBm  Offset 17.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [@1 avoPwr
Limit §heck PABS [ SPURIOGEGHEEKAES_ PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS PABS 20 th_llP SPURIOUS _LINE_ABS PASS
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Start 2.545 GHz 10005 pts Stop 2.576 GHz | (| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2:548 GH 2.554 GHz 1.000 MHz 256350 GHz Z34.11 dam -9.11 d8 2.615 Gz 2.620 GHz 100.000 kHz 2.61968 GHZ 16.60 dBm -11.31 d&
2.564 GHz 2,565 GHz 1,000 MHz 2.56491 GHz -33,39 dBm -20.39 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -17.81 dBm -7.91 d8
2.565 GHz 2.569 GHz 1.000 MHz 256665 GHz -23.47 dBm -13.47 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62104 GHz -24.35 dBm -14.35 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.56998 GHz -17.12 dBm -7.12 d8 2 525 GHe 2 626 G 1,000 Mz 2 62593 oHe ~32 94 dom 1o e de
2570 GHz ZoTe e SO0.000 kHz 257033 GHz 18.50 dBm -L1.40 08 2.626 GHz 2.645 GHz 1,000 MHz 2.62788 GHz -35.01 dBm -10.01 dB
T
| - it w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
vectrur || spectrum Y
Ref Level 30.00 dBm _ Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GLNEKABS_ PAES
20 dbife_BPURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dBm 10 dBm
0 de {F = 1 dBm— '\\
-10 dem . { 10 dBm l
SPURIDUS_LINE_ABS -20 dém [
-30 dBm -30 dBm
| 40 dom . el il b _40 dBm bl g 1 m S i
-50 dem -50 dBm
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 GHz 2.564 GHz 1.000 tiHz 2.50924 GHz -33.37 dBm -B.37 dB 2.615 Gz 2.620 GHz 100.000 kHz 2.61860 GHZ .50 dBm -24.41 0B
2,564 GHz 2.565 GHz 1,000 MHz 2,56493 GHz -30.25 dém -17.25 d8 2,620 GHz 2,621 GHz 100,000 kHz 2,62000 GHz -22.55 dBm -12.55 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56500 GHz -18.81 dbm -9.51d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -20.21 dBm -10.21 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -22.93 dBm -12.93 dB 2.625 GHz 2.626 GHz 1,000 MHz D E2E21 CHe 32.12 dBm o1z de
2.570 GHz 2.575 GHz 100,000 kHz 2.57343 GHz 5.79 dBm -24.21 dB 5 526 CHz 5 545 GH2 1000 MHz S epe92 CHe ~33.51 dBm E.EidB
Y
Il i 1 b oa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 17.20 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PABS [ SPURIOGEGHEEKABS_ PAES

20 abipe_§PURIOUS LINE ABS ABS 20 chipe_$PURIOUS LINE ABS PAES

10 dem 10dBm

ode ’f 1 o dem — ‘\

-10 dBm , l l Jm dBm l

SPURIOUS_LINE_ABS ] 20 dem i

-30 dBm # w A | =0 cerm ",

R e

AL i -40 dem —

-50 dBm -50 dBm

-60 dam 60 dBm

Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.545 GHe 2.560 cHz 1.000 MHz 2.55982 GHz -32,96 dam -7.96 d8 2.610 GHz 2.620 GHz 100.000 KAz 2.61416 GHz 559 dBm -24.41 dE
2.560 GHz 2,565 GHz 1,000 MHz 2.56221 GHz -26.64 dBm -13.64 dB 2.620 GHz 2.621 GHz 200,000 kHz 2.62000 GHz -22.75 dBm -12.75 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56672 GHz -24.00 dBm -14.00 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62111 GHz -23.32 dBm -13.32 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -24.67 dBm -14.67 dB 2 525 GHe 2630 G 1,000 Mz 62774 OHe ~25-46 dom 1o de
2.570 GHz 2.580 GHz 100,000 kHz 257063 GHz 5.56 dBm -24.44 dB 5 830 GHz 5 et Ghe 1000 M2 5 E904e oha a5 13 e s
T - - - - .
) ) o il ]

D

LTE Band 38/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || spectrum Y
Ref Level 30.00 dBm _ Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PABS [ SPURIOGEGHEEKABS_ PAES
20 abipe_§PURIOUS LINE ABS 3 50 dblfE—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0de lr i 1 ot bk 1\
-10 dem T ‘ l 10 dem \
SPURIGH 1 A 20 dBm:
SPURIOUS_LINE_ABS | [
30 dem i 30 dem ]
il D O R
i - 40 dBm. T " )
-50 dBm -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts stop 2.58 GHz | |[(start 2.61 cHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 Gz 2.560 GHz 1.000 MHz SSS86S GH2 -32.27 dBm -7.27 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61739 GHz 4.64 dBrm -25.36 dB
2,560 GHz 2.565 GHz 1,000 MHz 2,56471 GHz -26.89 dém -13.89 d8 2,620 GHz 2,621 GHz 200.000 kHz 262004 GHz -23.23 dBm -13.23 dB
2.565 GHz 2.568 GHz 1.000 MHz 2.56867 GHz -23.74 dBm -13.74 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62110 GHz -22.13 dBm -12.13 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.56999 GHz -24.27 dBm -14.27 dB 2.625 GHz 2 840 Ghe 1,000 MHz D E2ELE CHe 2569 dBm 1269 de
S0 GHz 2.580 GHz 100.000 kHz 2.57345 GHz 4.97 dém -25.03 d8 2.630 GHz 2.645 GHz 1.000 MHz 2.63041 GHz -32.02 dBm -7.02 dg
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38/

10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100
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30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -41.69 dBm -16.69 dB 30,000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -41.50 dBm -16.50 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.53973 GHz -34.54 dBm -9.54 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52230 GHz -40.49 dBm -15.49 dB
2.640 GHz 3,000 GHz 1.000 MHz 2.64369 GHz -309,43 dBm -14,43 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.65178 GHz -30.70 dém -14,70 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.85989 GHz -35.96 dBm -10.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.50226 GHz -35.84 dBm -10.84 db
7.000 GHz 10.000 GHz 1.000 MHz 8.91093 GHz -35.87 dBm -10.87 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.72480 GHz -36.07 dBm -11.07 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90476 GHz -34.30 dBm -9.30 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.69426 GHz -34.35 dBm -9.35 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65579 GHz -28,27 dBm -3.27 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.66179 GHz -28,20 dBm -3,20 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00475 GHz -30.43 dBm -5.43 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00025 GHz -30.42 dBm -5.42 dB
\ ) ) v ( I J wa
Spec 1 o
Ref Level 0.00 dBm Offset 17.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
uS_ 4
= P, A
P . - Py
=40 dBs aa
-50 dBém
-60 dBm
-70 dém
-80 des
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -41.65 dém -16.65 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52656 GHz -40.21 dBm -15.21 dB
2,640 GHz 3,000 GHz 1.000 MHz 2.65052 GHz -38.54 dBm -13.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -35.74 dBm -10.74 dB
7.000 GHz 10,000 GHz 1.000 MHz 8,93243 GHz -35.89 dBém -10.89 d8
10.000 GHz 14,000 GHz 1.000 MHz 1390076 GHz -34.26 dBm -9.26 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.65379 GHz -28.19 dém -3.19 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -30.65 dBm -5.65 dB
i
I J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 38/ 15MHz

s -
n y trum "y
Ref Level 0.00 dBm  Offset 17.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 17,20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit fheck PAES
10 dBne—rumions e sne naks 10 dEmE—pauRious b ape nak
-20 dBm 20 dBm
SPURIOUS_LINE_ABS 3 SPURIOUS_LINE_ABS y
B M, s 11 s [T T .
| s e 4 e e
-50 dBm -50 dBm
60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -41.52 dBm -16.52 dB 30.000 MHz 1.000 GHz 1.000 MHz 866.26337 MHz -41.51 dBm -16.51 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.53896 GHz -34.90 dBm -9.90 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52889 GHz -38.63 dBm -13.63 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,95727 GHz -40,35 dBm -15.35 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.64855 GHz -30,55 dBm -14,55 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -35.83 dBm -10.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -35.96 dBm -10.96 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.00993 GHz -35.85 dBm -10.85 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.72313 GHz -36.16 dBm -11.16 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.50026 GHz -34.29 dBm -9.29 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.00076 GHz -34.38 dBm -9.38 dé
14.000 GHz 18.000 GHz 1.000 MHz 17.66123 GHz -28.10 dBm -3.10 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64379 GHz -28.30 dBm -3.30 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00225 GHz -30.49 dBm -5.49 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00575 GHz -30.34 dBm -5.34 dB
—_—
L L J [ L L J wa

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dBm Offset 17.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak

-20 dBém
5_LINE_ N
AN, A Py
AL, S gl
e cnctie” o s el vt s
-50 dBém
-60 dBm
-70 dém
-80 des
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -41.39 dém -16.39 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52695 GHz -40.24 dBm -15.24 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,64189 GHz -37.74 dBm -12.74 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -35.94 dim -10.94 dB
7.000 GHz 10,000 GHz 1.000 MHz 8,92343 GHz -36.01 dBém -11.01 d8
10.000 GHz 14,000 GHz 1.000 MHz 1390876 GHz -34.31 dBm -9.31 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.66129 GHz -28,31 dém -3.31d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -30.39 dBm -5.39 d&
i
I J [
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 38 / 20MHz

o -
n y trum "y
Ref Level 0.00 dBm  Offset 17.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 17,20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape nak
-20 dBm 20 dBm
SPURIOUS_LINE_ABS 3 SPURIOUS_LINE_ABS y
AL NV, A N, —
| o 40 o ik, st
-50 dBm -50 dBm
60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -41.65 dBm -16.65 dB 30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -41.62 dBm -16.62 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.54516 GHz -34.31 dBm -9.31 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52889 GHz -38.53 dém -13.53 d&
2.640 GHz 3,000 GHz 1.000 MHz 2.96573 GHz -40.,42 dBm -15.42 db 2.640 GHz 3,000 GHz 1.000 MHz 2.64441 GHz -38.53 dBm -13.53 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -35.92 dBm -10.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -35.92 dBm -10.92 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.01643 GHz -36.22 dBm -11.22 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.02893 GHz -35.86 dBm -10.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80376 GHz -34.60 dBm -9.60 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89526 GHz -34.45 dBm -9.45 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.64823 GHz -28.32 dBm -3.32 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64829 GHz -28.27 dBm -3.27 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00175 GHz -30.63 dBm -5.63 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -30.38 dBm -5.38 dB
( It ] i ( ) )

Highest Channel / QPSK

Spec 1 ry
Ref Level 0.00 dBm Offset 17.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
OUS_LINE_ 4
b, M g A
-40.dB, gt gt "
St
-50 dBém
-60 dBm
-70 dém
-80 des
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 838.81809 MHz -41.66 dém -16.66 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54516 GHz -39.30 dém -14.30 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,64261 GHz -37.55 dBm -12.55 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -35.90 dBm -10.90 dB
7.000 GHz 10,000 GHz 1.000 MHz 8,91093 GHz -36.11 dBém -11.11d8
10.000 GHz 14,000 GHz 1.000 MHz 13.89926 GHz -34.41 dBm -9.41 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.65079 GHz -28.22 dém -3.22 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -30.43 dBém -5.43 dB
i
I J -
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2802B
Frequency Stability
Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0009
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0019
PASS
-10 Normal Voltage 0.0017
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 41(HPUE)

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41 / 20MHz

QPSK

16QAM

64QAM

256QAM

RB Size
Middle CH

Full RB
4.84

Full RB

Full RB

Full RB

Limit: 13dB
Result

5.80

6.29

6.81

PASS

LTE Band 41/ 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum ry Spectrum ry
Ref Level 30.00 GBm  Offset 13.20 b Ref Level 30.00 GBm  Offset 13.20 b
o ar ande  aQrT 2ms @ RBW 20 MHz o ar aods  aQrT 2ms @ RBW 20 MHz
TRG:IFD TRG:IFD
@155 view @155 view
o, = o, .
S
0.0 0.0
%
1E- ¢ 1E-
{
t )
1€ \ 1€ :
| i
\ 1
e |
E T 1E i
| ﬂ
(CF 2.593 GHz ean Pyir + 20,00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mear | Peak | Crest | 10%% 1% | 0.1% | o.01% Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 2620 dBm 50,57 dbm 5.37a8 .38 dB 4.0 dE 2.84 dB .22 db Trace 1 [ 24.13 dBm 50,76 dbm 6.62 a8 3.01d8 4.84 dB 5.80 a8 6.23 a8
| CEREREE [ CEEREEE I
Spectrum by Spectrum s
Ref Level 30.00 dBm  Offset 13,20 db Ref Level 30.00 dBm  Offset 13,20 db
| art 30ds AQT 2 ms @ RBW 20 MHz | art 30ds AQT 2 ms @ RBW 20 MHz
TRG:IFD TRG:IFD
@155 view @155 view
T —
0, - 0,
= oY
0.0 0.0
bt
1E4 A 1E4
\
N N
1E 1E o
k A
1E4 ‘\ e i
(CF 2.593 GHz ean Pyir + 20,00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 316 dBm 50,20 dbm 7.12a8 3.10d8 5.16 dE £.20 db 93 db Trace 1 [ 20.71 dBm 28 B4 dBm B.14 a8 3.10d8 545 a8 6.81d8 7.54a8
| CEREREE [ CEEREEE I
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH - - - - 4.94 4.94 9.75 9.75 | 14.29 | 14.20 | 18.86 | 18.78

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM

Middle CH - - - - 4.86 4.90 9.81 9.71 | 14.44 | 1417 | 19.10 | 18.74

LTE Band 41
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum ry Spectrum ry
Ref Level 30.00 GBm  Offsel 1320 dB & RBW 100 kHz Ref Level 30,00 bm  Offset 13.20 OB & RBW 100 kHz
o art 0de SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 0dB SWT ims @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 19.28 dem) ETEY 18.37 dem)
L M 2.59452800 GHz|
20 - . 20 T .
Y, IR ETA, TATLE YT NP L PP ANt st pobortl ool 6.00 dp)
s / [T R \ s el A e TN o
! Q factor | ! T Q factor \ 524.7
/ /
0 de: . - 0 das 3
i v Ht x
10 dBm if i 10.dBm f -
" .
m VA Ly .
PR PN LY lL’\-‘wn. ) WO 20 derdh At kL el
Fonelnp m -20 e T Pl 3
Fpedn v T o i T4 T A [T Sl
a0 dam -3l dam
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2,593 GHz 19.28 dBm ndB down 3,545 WHz M1 1 2.534528 GHz 18.37 dem ndB down 3,545 WHz
TL 1 2,590502 GHz -6.89 dBm nd8 26.00 db T1 1 2.550562 GHz -6.90 dBm nd8 26.00 db
T2 1 2,505448 GHz -6.51 dBm q factor 524.4 T2 1 2.596507 GHz -7.81 dém q factor 524.7
(nmn ve

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum ry Spectrum ry
Ref Level 30.00 GBm  Offsel 1320 oB & RBW 300 kHz Ref Level 30,00 bm  Offset 13.20 OB & RBW 300 kHz
o art 0de SWT 1ms @ VBW 1MHz  Mode Sweep o Att 0dB SWT ims @ YBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
[ETEY] 21.24 dBm ) Mi[1] 20.73 dBm)
o ¥ 2.5951580 GHz - v 2.5920810 GHz
2 P PR e e e e U 6.00 dB) = ey e Lw_,wmp.wmr,a.qu 26.00 dB
4 / Bu 9.750000000 MHz 0 / Bu \ 100 MHz
! Q factor \ll 266.2) ! 7 Q factor \ 265.8
7] 1 |
0 dB L 0 dés ] ! |
108 i Lo 10 dei [ 4wl
I Tl T, wl | b
B L IS il
T o it L ekl Y [0 T
= el i T LB I el
a0 dam -0 dam
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 2,593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.595158 GHz 21.24 dBm ndB down 9,75 MHz M1 1 2.532081 GHz 20.73 dBm ndB down 9,75 MHz
TL 1 2,563105 GHz -3.62 dBm nd8 26,00 dB T1 1 2.580165 GHz -2.01 dBm nd8 26.00 dB
T2 i 2,597855 GHz -3.46 dBm q factor 266.2 T2 i 2.587815 GHz -5.22 dém q factor 265.4
JL J (LU L]

T ] T v
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 41

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

o o
.00 GBm_ Offset 13.20 db = RBW 300 khz Ref Laval 30.00 dBm  OFfset 13.20 0B & RBW 300 khz
08 SWT Ims @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1°% Max [@ 17k Max
RCETEY] 19.25 dBm Mil1] 18.96 dBm
o 2.5954260 GHz - M1 2.59971090 GHz
N b P FRN o W Ve P 26.00 de h LA gt ey A b 26.00 6
4 i Wl “"qaw*!l’ il Y 14296000000 MHz 04 it s e ke ﬁ’;& ity | 14.206000000 MHz
[ Q factor | 181.6 [ Q factor | 182.6
e
a . 0 da l‘
7
-10d | I‘T ]4 |lf M
“ Wi, f Iy |
| I;ﬂ,lW FRTN Ll ol L
A v la'ia e TR Pt
-0 df
40 dem
S0 50
&0 d 60 o
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
M1 1 2.595428 GHz 19.23 dém ndB down 14,296 MHz M1 1 2.593719 GHz 18.98 dBm ndB down 14.206 MHz
TL 1 2,585837 GHz -5.31 dm nds 26,00 d& 1 1 2.565897 GHz -1.81 dBm nds 26,00 d&
T2 1 2,600133 GHz -3.51 dém Q factor 181.6 T2 1 2.600103 GHz -5.12 dém Q factor 182.6
L It ] L L JU ] ) e

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM
(Soecrm ) (=]

(]

Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST Ims @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
GHEY 17.89 dBm Y 17.42 dBm
M1 2.5991940 GHZ] M1 2.6008720 GHZ]
2 PRV PRCT ORI 26,00 dB = - el 1 26.00 dB
4 Pl b, e L a0 g, 18.861000000 MHz o R L RN -MI 18.761000000 MHz
} Q factor l 137.8 ; Q factor \ 138.5
a i T 0 de ii I‘
P iz
-10d - T -10 df = 1
I ] LT
o Iy .uﬁ\w L Wl‘ "\hI kb s _— 20 deml |l llJl |
Lf‘n F T By T " &lhj»“ N AT M”\ﬁb ol eh .
-30 df <30 d
40 dem -40 dam
50 50
60 df 60 d
OF 2.593 GHz 1001 pts Span 40.0 MHz CF 2,599 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 2.599194 GHz 17.89 dém ndB down 18.B61 MHz M1 1 2.600872 GHz ndB down 18.781 MHz
T 1 2,583569 GHz -1.92 dam nds 26,00 d& T 1 2,583609 GHz nd8 26,00 d8
T2 1 2.602431 GHz -5.11 dbm q factor 137.8 T2 1 2.602381 GHz q factor 136.5

l JU J

- JU

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum um
Ref Level 30.00 GBm  Offset 1320 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.26 dBm mi1] 18.77 dBm
vt . P ) 5 5920210
e 7 B e
. | P o~ 26.00 ¢ 1 o g e AR e il #6.00
. » AASm A e o™y 4.865000000 MHz o P nlin ot G .810000000 MHZ|
I Q factor Hl 533.3 Q factor ‘ 264.2
a = i 0 da:
W ll]
10d n‘f w‘\ -10 df f
M ‘.“ I 4 y ,2? - Hnli'" ”H‘J J"]‘WL"\ i
Y A N i Al L
s 7 T dq,,f M ) i W)h g ‘V'J A\
-30 di
-40 dBm -40 dem
50 -50
&0 o &0 o
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.594439 GHz 18.26 dBm ndB down 2665 MHz ML 1 2.532021 GHz 18.77 dem ndB down 961 MHz
TL 1 2,590562 GHz -6.77 dBm ndg 26.00 dB T 1 2.580165 GHz -7.53 dBm ndg 26.00 dB
T2 i 2,595428 GHz -6.50 dbm q factor 533.3 T2 i 2.587875 GHz 10,40 dém q factor 264.2

l JU J

- JU
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SPORTON LAB.
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Report No. : FG3N2802B

LTE Band 41

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

l JU

G G
A A
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max [@ 17k Max
Mi[1] 18.18 dBm Mi[1] 17.08 dém
M1 2.5983050 G w1 2.5922410 G
a0 e T O e0n o 2 o .0 o
o PR a1 e s, e W, 14.446000000 MHz o4 ettty q-’v..wﬂ;ounﬂ'bﬁ'!‘\ﬂ“‘rv\‘m’\f‘ 19.101000000 MHz
T Q factor | 179.9 T Q factor 135.7,
| | |
o y 0 da
7 T 7 i
10d - T -10 df - lll
20 ‘H‘J'l } |\ 1‘"|M . o0 | {l F[ ’HJ [
v | I ol g ”H I
N Al i | IR | L e A
-40 dom -40 dam
50 50
60 df 60 d
OF 2.593 GHz 1001 pts Span 90.0 MHz CF 2,599 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2.508305 GHz 18.18 dém ndB down 14,446 MHz M1 1 2.592241 GHz 17.08 dBm ndB down 19,101 MHz
T 1 2,585777 GHz -9.72 dBm nd8 26,00 d8 T 1 2.58349 GHz -9.17 dém nd8 26,00 d8
T2 1 2.600223 GHz -9.52 dbm q factor 176.9 T2 1 2.60258 GHz -7.52 dbm q factor 135.7
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2.594319 GHz 14.77 dBm ndB down 4,905 MHz M1 1 2.595717 GHz 18.35 dém ndB down 9.71 MHz
TL 1 2.590572 GHz -10.63 dBm ndd 25.00 d8 T1 1 2.598205 GHz -7.15 dBm ndd 25.00 8
T2 i 2.595478 GHz -11.38 dém Q factor s28.9 T2 1 2.507915 GHz -5.82 dém Q factor 267.3
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SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 259291 GHz 15.54 dm nd® down 14,176 MHz ML 1 2.500113 GHz 12.08 dbm nd® down 18,741 MHz
T 1 2,585927 GHz -10.62 dBm nd8 26,00 d8 T 1 2,583649 GHz -10.67 dam nd8 26,00 d8
T2 1 2.600103 GHz -10.98 dbm q factor 182.9 T2 1 2.602381 GHz -11.81 dém q factor 136.7
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